
MINIMUM DESIGN CRITERIA 

FOR 

MISSISSIPPI PUBLIC WATER SYSTEMS 

 

 

 

Mississippi State Department of Health 
Bureau of Public Water Supply 

 
November 2019 - Final 

 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 

  MINIMUM DESIGN CRITERIA 

FOR 

MISSISSIPPI PUBLIC WATER SYSTEMS 

 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

Mississippi State Department of Health 
Bureau of Public Water Supply 

 
November 2019 - Final 

 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



November 2019 – Page i 
 

Table of Contents 

Introduction ................................................................................................................................................... v 
[...]
a. Corrosion control plants should be capable of adjusting the pH to the CaCO3 

stability point or to the appropriate pH required for a film forming additive such 

as phosphate. 

b. Sampling faucets prior to chemical addition must be provided on the degasifiers 

(aerators).  

c. Aerators should reduce the CO2 content of the water to 10 mg/l or less. Less 

efficient aerators may be required for situations where buildup is likely and will 

be approved on a case by case basis. 



MSDH/BPWS Design Criteria  Part IV – Water Treatment 

November 2019 – Page 25 

 

d. The maximum loading rate should be 10 gallons per minute per square foot for 

natural draft aerators and 20 gallons per minute per square foot for induced draft 

and force draft aerators.  

e. All aerators without subsequent filtration shall be screened with corrosion 

resistant material and properly protected from insects and other contaminants.  

f. All natural draft aerators should have an alternate chlorine application point prior 

to the aerator distribution tray to allow periodic treatment with chlorine to control 

algae growth.  

g. Corrosion control plants should have a minimum detention time of 30 minutes to 

allow for an adequate chlorine contact time and for dissolution of chemicals.  

h. Re-carbonation basins should have a minimum detention time of 20 minutes.  

i. Phosphates may be used for corrosion control on a case by case basis provided 

that source water characteristics meet their minimum standards for use.  If source 

water characteristics are lacking, then some primary corrosion control treatment 

may be necessary for the addition of phosphate chemicals to work properly.  

j. If existing required corrosion control treatment for a PWS is found to inoperable 

or to have fallen into disrepair, the Bureau through various enforcement 

mechanisms will require appropriate repair and/or replacement. 

E.  Clarification 

This is a combination of the processes of mixing, coagulation, flocculation and sedimentation 

to remove unwanted solids and to reduce the filter loading. These processes may be carried 

out in a single unit, the upflow clarifier. Tube settlers may be used to enhance sedimentation 

efficiency. The treatment scheme should be based on the chemistry of the water and the 

degree of treatment required, with the aid of jar tests, bench tests and pilot plants. Plants 

designed to treat surface water, groundwater under the direct influence of surface water, or 

for the removal of a primary drinking water contaminants shall have a minimum of two units 

each for coagulation, flocculation, sedimentation, and solids removal. It is intended that all 

design criteria be met with one complete train out of service. This is mandatory for plants 

treating surface water and groundwater under the direct influence of surface water.  



MSDH/BPWS Design Criteria  Part IV – Water Treatment 

November 2019 – Page 26 

 

1.  Presedimentation  

 Waters containing high turbidity may require pretreatment, usually sedimentation, with or 

 without the addition of coagulation chemicals.  

a.  Basin design: Presedimentation basins should have hopper bottoms or be equipped 

with continuous mechanical sludge removal apparatus, and provide arrangements for 

dewatering.  

b. Inlet: Incoming water shall be dispersed across the full width of the line of travel as 

quickly as possible; short-circuiting must be prevented.  

c. Bypass: Provisions for bypassing presedimentation basins shall be included.  

d. Detention time: Three hours detention is the minimum period recommended; greater 

detention may be required. 

2.  Rapid Mix 

The engineer shall submit the design basis for the velocity gradient (G value) selected, 

considering the chemicals to be added, water temperature, color, and other related water 

quality parameters. 

a. Detention time: Instantaneous mixing preferred but not more than 30 seconds. For 

surface water using metal coagulants, uniform complete mixing for five seconds or 

less is recommended.  

b. Minimum velocity gradient: 300 ft./sec./ft but equipment should be capable of 

imparting a velocity gradient of 750 ft/sec/ft. Actual design mixing should be 

established by appropriate testing based on water quality and expected chemical 

regime. Basins should be equipped with devices capable of providing adequate 

mixing for all treatment flow rates. 

c. In-line mixers are acceptable as long as flow is fairly constant and complete mix is 

assured. 

d. Location: the coagulation and flocculation basin shall be as close together as possible. 



MSDH/BPWS Design Criteria  Part IV – Water Treatment 

November 2019 – Page 27 

 

e.  If flow is split, a means of modifying the flow to each train or unit should be 

provided. 

3.  Flocculation 

a. The basin should be designed to prevent short circuiting and destruction of floc. 

Series compartments are recommended to further minimize short-circuiting and to 

provide tapered flocculation (i.e., diminishing velocity gradient). Individual basins 

must be designed to be isolated without disrupting plant operation. A drain and 

pumps or other automatic method should be provided to handle dewatering and 

sludge removal. 

b. Detention time: 30-45 minutes with flow through velocity not less than 0.5 or greater 

than 1.5 feet per minute. 

c. Mixing equipment should be driven by variable speed drives and external, non-

submerged motors with the peripheral speed of paddles ranging from 0.5 to 3.0 feet 

per second.  

d. Flocculation and sedimentation basins should be as close together as possible.  

e. If flow is split, a means of measuring and modifying the flow to each train or unit 

should be provided.  

4.  Sedimentation 

a. Conventional  

i. Detention time: As determined by bench and pilot plant testing  

ii. Velocity: 0.5 - 1.0 ft./min.  

iii. Maximum overflow rate: 0.25 – 0.5 gpm/ft.2  

iv. Outlet weir loading: 8 - 15 gpm/ft. The higher rates are for heavier floc such 

as that obtained from lime-soda softening. 

v. Inlets should be designed for equal distribution of the water over the basin and 

for uniform velocities. Open ports, submerged ports, and similar entrance 

arrangements are required. A baffle should be constructed across the basin 



MSDH/BPWS Design Criteria  Part IV – Water Treatment 

November 2019 – Page 28 

 

close to the inlet end and should project several feet below the water surface 

to dissipate inlet velocities and provide uniform flows across the basin. 

vi. Outlet weirs or submerged orifices should maintain velocities suitable for 

settling in the basin and prevent short-circuiting. The use of submerged 

orifices is recommended  

vii.   The entrance velocity through the submerged orifices should not exceed 0.5 

feet per second. 

viii. If flow is split, a means of modifying the flow to each train or unit should be 

provided. 

ix. Sedimentation basins must be provided with a means for dewatering. Basin 

bottoms should slope toward the drain not less than one foot in twelve feet 

where mechanical sludge collection equipment is not required. 

x. Flushing lines or hydrants shall be provided and must be equipped with 

backflow prevention devices.  

xi. Sludge collection system shall be designed to ensure the collection of sludge 

from throughout the basin.  

b. Conventional (Specific to Surface Water)  

i. Length to width ratio should be 4 to 1 minimum or include baffling for 

necessary contact time.  

ii. Length to depth ratio should be 15 to 1 minimum unless more efficient design 

can be proven by engineering analysis.  

iii. Detention Time should range from 1.5 to 4 hours. 

iv. Circular units will be handled case by case.  

c. Tube settlers - Tube settlers may offer advantages over conventional sedimentation in 

many cases. Proposals for tube settlers should be supported by adequate data from 

pilot plant or full scale demonstrations.  

d. Sludge handling and disposal - Adequate provisions should be made for automatic 

removal and approved disposal of water treatment plant sludge. Alternative methods 



MSDH/BPWS Design Criteria  Part IV – Water Treatment 

November 2019 – Page 29 

 

of water treatment and chemical use should be considered as a means of reducing 

sludge handling and disposal problems.  

5.  Upflow Clarifiers 

These are acceptable for clarification or softening where water characteristics and flow 

rates are uniform.  

1. Upflow rate - The maximum upflow rates used vary from 0.75 gpm/ft2 to 1.25 

gpm/ft2. The lower rates are for iron removal and surface water and the higher rates 

are for heavier floc such as for softening. 

2. Maximum weir loading.  

i. Clarification: 10 gpm/ft.  

ii. Softening: 20 gpm/ft. 

3. A method of reducing "sludge age" at end of clarifier should be included to prevent 

"resuspending" especially if treatment facility utilizes enhanced coagulation.  

F.  Filtration 

Filter units may be either gravity filters or pressure filters, depending on the degree of pre-

treatment required. Pressure filters are normally used to remove small amounts of iron and 

manganese, where clarification is not economical or practical. Gravity filtration shall be used 

on all surface water sources. Filtration shall be required on all new spring or surface water 

supplies.  As every filter installation will vary from location and its intended application, 

circumstances may necessitate deviations from design criteria.  Those deviations will be 

considered on a case-by-case basis.  

1. A bypass should be constructed on all single unit filters to allow for maintenance. 

Multiple units with no bypasses shall be used for surface water treatment.  

2. Where potassium permanganate is used prior to filtration, the chlorine application point 

should be as far as possible upstream of the permanganate application point.  

3. The influent water should be baffled to prevent upset of the media.  



MSDH/BPWS Design Criteria  Part IV – Water Treatment 

November 2019 – Page 30 

 

4. The filter tank should be of sufficient height to allow the necessary media expansion 

required for adequate backwashing without loss of media. The expanded media should 

extend no closer than 12 inches from the bottom of the wash troughs during backwash. 

5. Air wash facilities should be provided where manganese zeolite filter media is used.  

6. Surface wash facilities are required to be used on gravity filters treating surface water. 

Air scour system may also be used provided adequate controls are in place to prevent loss 

of media within the filter during backwash cycles. 

7. A sufficient quantity of water should be provided for a minimum backwash time of 20 

minutes while still maintaining adequate flow to the system.  

8. A means of measuring loss of head through the filter should be provided on each filter 

unit.  

9. Filter to waste piping must be provided, along with provisions for automatically 

maintaining normal flow while filtering to waste.  

10. A positive means of automatically controlling the backwash flow rate should be provided 

along with a means of measuring flow.  The backwash rate should be designed to clean 

the media without excessive scour causing loss of media. A means of easy observation of 

the backwash water should be provided.  

11. A means of sampling the influent and effluent of each filter unit shall be provided.  

12. A means of monitoring filter effluent must be provided for each cell.  

13. An automatic air release valve and a man hole which is at least 18 inches in the smallest 

dimension should be provided on pressure filters.  

14. The filter media size, filter rate, backwash rate and media depth should be within the 

guidelines in Table 3. The higher filtration rates pertain to multimedia filters or anthracite 

filters with low solids loading. Dual media filters with 12 - 18 inches of anthracite are 

recommended.  

15. In placing media in multimedia filters, each successive type of media shall be 

backwashed at least twice and skimmed to remove fine particles prior to placement of the 

next type of media.  



MSDH/BPWS Design Criteria  Part IV – Water Treatment 

November 2019 – Page 31 

 

16. The underdrains shall provide uniform backwash distribution over the entire area of the 

filter. They may be of the header and lateral type with graded gravel or they may be the 

false bottom type, with properly designed strainers in relation to the support and filter 

media proposed.  

17. Settling ponds or other approved means should be considered for backwash water and 

other waste discharges in order to meet Mississippi Department of Environmental Quality 

(MDEQ) requirements. Necessary permitting from the MDEQ for any treatment system 

that will have waste residuals needing disposal or discharge is required prior to obtaining 

MSDH approval. 

18. Provisions should be considered for the recycling backwash water according to SDWA 
Backwash Water Rule.   

Table 3 - Filter Design Criteria 

Parameter  Media  

 Sand Anthracite Mn Greensand 

effective size, mm  0.45-0.55  0.7-1.2   

maximum uniformity coefficient  1.5  1.5   

filter rate, gpm/ft2  2 - 4  2 - 4  2 - 4  

backwash rate, gpm/ft2  15 - 18  10 - 12  8 - 10  

media depth, ft. * (excluding gravel)  2 - 3  2  1.5  

* for single media filters  
 

19. Filters for surface water or groundwater under the influence of surface water shall include 

on-line turbidimeters installed on the effluent line from each filter. All turbidimeters shall 

consistently determine and indicate the turbidity of the water in NTUs. Each turbidimeter 

shall report to a recorder that is designed and operated to allow the operator to accurately 

determine the turbidity at least once every 15 minutes. Turbidimeters on individual filters 

should be designed to accurately measure low-range turbidities and have an alarm that 

will sound when the effluent level exceeds 0.3 NTU. It is recommended that 

turbidimeters be placed in a location that also allows measurement of turbidity during 

filter to waste.    



MSDH/BPWS Design Criteria  Part IV – Water Treatment 

November 2019 – Page 32 

 

20.  Particle monitoring equipment is recommended as a means to enhance overall treatment 

operations where used for surface water. 

21. Support media  

i.  Torpedo sand - A three-inch layer of torpedo sand shall be used as a supporting media 

for filter sand where supporting gravel is used, and shall have: 

1).  effective size of 0.8 mm to 2.0 mm, and;  

2).  uniformity coefficient not greater than 1.7.  

ii.  Gravel - Gravel, when used as the supporting media shall consist of cleaned and 

washed, hard, durable, rounded silica particles and shall not include flat or elongated 

particles. The coarsest gravel shall be 2.5 inches in size when the gravel rests directly 

on a lateral system, and must extend above the top of the perforated laterals. Not less 

than four layers of gravel shall be provided in accordance with the following size and 

depth distribution: 

Table 4 – Gravel Bed Design Criteria 

Size Depth 

3/32 to 3/16 inches 2 to 3 inches 

3/16 to ½ inches 2 to 3 inches 

½ to ¾ inches 3 to 5 inches 

¾ to 1½ inches 3 to 5 inches 

1½ to 2½ inches 5 to 8 inches 

Reduction of gravel depths and other size gradations may be considered upon 

engineering justification or when approved proprietary filter bottoms are specified. 

22. Granular activated carbon (GAC) - Granular activated carbon as a single media may be 

considered for filtration only after pilot or full scale testing and with prior approval of the 

Director. The design shall include the following:  

a.  The media must meet the basic specifications for filter media as given in this Section 

and the latest revision of AWWA B604-12.  

b.  There must be provisions for a free chlorine residual and adequate contact time in the 